United States " Permits Division EN-336 March 1989

' invironmental Protegtion Washington, DC 20460
seney ' 523-4-89-{co
Water -

Abstracts of
Toxicity Reduction
Evaluations




w mHHHHHm\Hhw\H1‘1111\“‘\\‘\\\\!!\\ii\\\\\ii\1HHH\H\HHHW\1\\\\1\\\\\\\\\\\\\\\\HHHMHHH\H!\H\\\!T\\\\\\\\\\\\\\\\T\HHH‘%EWWHHHwM\\\\\i\\\\\\\HHHHNHHHHHHi\\\i\\\\\\\\\\\1\\\1\HHH\HHHHHHHH\\i\\\\i1\1\\\\\\1\\\\HHHWWHHHHH\\\\!1\\\\\\\\\\\\\\\H\HHHHHHHHHH1\\\\\\\\\\\\HHNWHHHWH




EXECUTIVE SUMMARY

The “5?;tracts of Toxicity Reduction Evaluations" provides
access to information contained in 23 TREs performed in 8 states.
The abstracts are intended to provide investigative and remedial
profiles of industrial and municipal efforts to reduce toxicity
[...]
of North Carolina Department of Natural Resources
and Community Development. State Contact: Lee
Gable (919) 733-5083.




7/26/88
Croft Metals, Incorporated

NPDES # NCO0035530: Croft Metals, located in Lumber Bridge,

Robeson County, North Carolina, produces nonferrous aluminum
extrusion ingot, vinyl plastics, injection nylon molded parts,
and aluminum building products (Secondary smelting, refining
nonferrous, SIC Code: 3341). Outfall #001 has a physical-
chemical wastewater treatment system consisting of a collection

sump, two batch treatment tanks, a sludge holding tank, and a

blate and frame filter for the sludge. Outfall #002 is an
extended aeration packace type plant consisting of aeration

tanks, a settling tank, a sludge holding tank, a chlorine contact

chamber, and a post-aeration chamber. An industrial wastewater
treatment plant is being constructed for outfall #003.

The outfall flows into Big Marsh Swamp after mixing with the
Design Technologies outfall. Big Marsh Swamp has a 7010 (low
flow) of 0.20 cfs and the resultant calculated instream waste
concentration (IWC) = 42.00 percent. The latest permit, issued
on January 7, 1988, set chemical-specific limits for cadmium,
chromium, copper, lead, nickel, zinc, silver, cyanide, and
conventional pollutants, and established monitoring requirements
for aluminum.

North Carolina has whole effluent toxicity limits specific to the
effluent flow: dilution flow relationships for each discharge.
When the effluent is not substantially diluted by the receiving
stream low flow (7Q10), chronic limits are instituted. If the
instream waste concentration, which is the effluent flow divided
by the receiving water flow (expressed as a percentage), exceeds
1l percent, or a dilution of 1:100, the Ceriodaphnia Pass/Fail
test must be passed. This test is conducted at one dilution of
effluent: the IWC. Passing the test means that there is no
observable inhibition of reproduction or significant mortality at
that instream waste concentration. Typically, the effluent must
pass the chronic test quarterly on specified months.

After identifying a whole effluent toxicity problem, it was
determined by Department of Natural Resources and Community
Development (DNRCD) that the Croft permit should be modified to
include chronic Pass/Fail toxicity testing. October 1987 test
results on the effluents from both Croft and DTI, an adjacent
facility discharging into the Croft wastewater treatment plant,
and on the combined effluent indicated failure in all cases.

Consequently, by December 1987, a closed loop system was proposed
by DTI for reusing a large percentage of DTI wastewater. Croft




reported, in early January, that the closed loop system for DTI
was 98 percent complete. Furthermore, DTI ordered different

chemicals for use in the wastewater treatment system. Toxicity
data for 1988 have not yet been reported to the DNRCD. .

Source:

1. Series of letters, memoranda, and reports in files
of North Carolina Department of Natural Resources
and Community Development. State Contact: Lee
Gable (919) 733-5083.




7/26/88

City of Fayetteville Cross Creek WWTP

NPDES # NC0023957: Fayetteville Cross Creek WWTP (SIC Code:
4952) is located in Cumberland County, North Carolina. Waste-
water treatment consists of spiral effluent screw pumps, grit
chambers, pure oxygen activated sludge process, clarifiers,
tertiary sand filters, and post-chlorination. The outfall flows
into the Cape Fear River, which has a 7Q10_ (low flow) of 657.0
cfs. The permitted flow of the outfall is 22.00 mgd, and the

- resultant calculated instream waste concentration (IWC) = 4.93
percent. The date of issuance of the latest permit was May 5,
1988. Chemical-specific monitoring requirements were set for the
priority pollutants and additional monitoring for cadmium,
chromium, nickel, lead, zinc, and cyanide.

North Carolina has whole effluent toxicity limits specific to the
effluent flow: dilution flow relationships for each discharge.
When the effluent is not substantially diluted by the receiving
stream low flow (7Q10), chronic limits are instituted. If the
instream waste concentration, which is the effluent flow divided
by the receiving water flow (expressed as a percentage), exceeds
1l percent, or a dilution of 1:100, the Ceriodaphnia Pass/Fail
test must be passed. This test is conducted at one dilution of
effluent: the IWC. Passing the test means that there is no
observable inhibition of reproduction or significant mortality at
that instream waste concentration. Typically, the effluent must
pass the chronic test quarterly on specified months.

In the case of Fayetteville Cross Creek WWTP, the instream waste
concentration was determined to be 4.93 percent. The permit
chronic limit was initially set for 4.9 percent, which the
effluent passed in July and September 1987. However, in December
1987, the chronic limit was lowered to 3.6-percent effluent, per

pending Judicial Order of Consent. In January 1988, Cross Creek
WWTP failed the chronic test at 4.0-percent dilution. Test

failure was _attributed to continuous dosing of cationic polymers

to secondary clarifiers to control effluent suspended solids.

Addition of po rs to clarifiers were stopped in February. The

quarterly chronic pass/fail tests conducted through January, 1988
were passeq at 3.6-percent effluent.

Source:

1. Series of letters, memoranda, and reports in files
of North Carolina Department of Natural Resources
and Community Development. State Contact: Lee
Gable (919) 733-5083.




"
S
L
i




7/26/88
Halstead Industries, Incorporated

NPDES # NC0035173: A facility of Halstead Industries, Incor-
porated, Halstead Metal Products is located in Pine Hall, Stokes
County, North Carolina. The company rolls, draws, and extrudes
copper (SIC Code: 3351). Wastewater treatment consists of a bar
screen, aeration basin, dual clarifier, dual return sludge
disinfection unit, and a reaeration chamber. The outfall flows

into an unnamed tributary to the Dan River, which has a 7010 (low

flow) = 0.075 cfs. The permitted flow of the outfall is 0.025
mgd, and the resultant calculated instream waste concentration
(IWC) = 34.05 percent. The date of issuance of the latest permit

was June 1, 1987..

North Carolina has whole effluent toxicity limits specific to the
effluent flow: dilution flow relationships for each discharge.
When the effluent is not substantially diluted by the receiving
stream low flow (7Q10), chronic limits are instituted. If the
instream waste concentration, which is the effluent flow divided
by the receiving water flow (expressed as a percentage), exceeds
1 _percent, or a dilution of 1:100, the Ceriodaphnia Pass/Fail
test must be passed. This test is conducted at one dilution of
effluent: the IWC. Passing the test means that there is no
observable inhibition of reproduction or significant mortality at
that instream waste concentration. - Typically, the effluent must
pass the chronic test quarterly on specified months.

In the case of Halstead Metal Products, the instream waste
concentration was determined to be 34.05 percent. Since the
effluent failed the chronic pass/ fail test of the latest permit
at 34 percent, toxicity reduction was necessary. The effluent in
June, July, and August of 1987 was acutely toxic to Ceriodaphnia
dubia at concentrations of 6.48, 10.9, and 15.99 percent,
respectively. E o

Halstead Metals contracted Burlington Research, Incorporated
(BRI) to determine the cause of the toxicity problem. = BRI
conducted a tour o he plant. The wastewater treatment plant
operator informed BRI that there was an accumulation of granules
some of whi ere copper, at the influent and treatment basins
and that it had been 7 years since the last cleanup of these
granules. BRI also noticed an oil and grease surface film in the
separator and the high use of hand cleaner by the employees.

\

3-24




Copper was suspected immediately. Over 12 months of data
indicated that copper concentrations in the effluent consistently
averaged above .5 mg/l, with a low of -436 mg/1 and a high of
1.931 mg/l. This high level is in marked contrast with Epa
criteria document copper concentrations, which have an impact on
a t ‘ L

uatic life and can be as low as -007 mg/1.

BRI conducted metals analysis 6n a weekly basis on well water,
water taps, influent, and effluent. It found that influent

concentrations for Ceriodaphnia dubia and Daphnia magna. 2zinc
concentrations in the effluent were below but close to Lcgg
values for these two species. ‘ ‘

In addition, the effluent was determined to have high oil and
grease levels. While oil and grease degradation products may
cause a toxicity problem, high levels were not suspected to
cause the high degree of acute toxicity of the Halstead Metals
effluent. ‘ ‘ ‘ ‘ v

By June 1987, BRI reported on its progress in reducing and/or
removing copper. Tests indicated that the best copper reduction
was achieved on effluent aliquots adjusted to high pH (9 to 12).
Copper was reduced by 92.2 percent, and the LCsps of the pH
adjusted effluent increased to greater than 90 percent. However,
BRI also indicated that the .015 mg/l action level of North
Carolina still would not be achieved under 7Q10 conditions, using
this treatment technology.

BRI then applied lime to the aeration basin and to the clarifier
and had solids pumped from the aeration basin. ICsp values were
subsequently greater than 90 percent. BRI conducted EPA toxicity
characterization biocassavs that confirmed the contribution of
metals and an oxidant to effluent toxicity. Minimal chemical
usage at Halstead Metals indicates that chlorine, found in
concentrations exceeding 32 mg/l, was the Iesponsible oxidant.
BRI concluded that copper and, to a lesser extent, zinc and
chlorine were the primary contributors to effluent toxicity and

that minor engineering modifications were necessary to reduce the

levels of compounds still further.

In March 1988, Halstead Metals provided the Department of Natural
Resources and Community Development with a proposal by the
consultant Applied Water Technology to evaluate the wastewater
treatment technology at the Halstead Plant and to identify and
evaluate alternative treatment technologies to reduce the
identified toxic components in the effluent.




Sources:

‘1.

2.

" "Halstead Metal Products TRE Phase III Report".

1987. Burlington Research, Incorporated.

Series of letters, memoranda, and reports in files
of North Carolina Department of Natural Resources
and Community Development. State Contact: Lee
Gable (919) 733-5083. '







7/26/88
City of High Point Eastside WWTP

NPDES # NC0024210: High Point Eastside WWTP (SIC Code: 4952) is
located in Guilford County, North Carolina. Wastewater treatment
consists of mechanical screening, grit removal, primary sedi-
mentation using clarifiers, trickling filters, activated sludge,
secondary sedimentation, sand filters. and flow meagurement and
recording. The outfall flows into Richland Creek, which has a

10 (low flow): 1.00 ¢fs. The permitted flow of the outfall is
16.00 mgd, and the resultant calculated instream waste concentra-
tion (IWC) = 96.11 percent. The latest permit, issued on
September 1, 1987, set chemical-specific limitations for total
chromium, cadmium, lead, and nickel. It also established
monitoring requirements for copper, zinc, and priority pol-
lutants, and additional monitoring for copper and zinc.

North Carolina has whole effluent toxicity limits specific to the
effluent flow: dilution flow relationships for each discharge.
When the effluent is not substantially diluted by the receiving
stream low flow (7Q10), chronic limits are instituted. If the
instream waste concentration, which is the effluent flow divided
by the receiving water flow (expressed as a percentage), exceeds
1 percent, or a dilution of 1:100, the Ceriodaphnia Pass/Fail
test must be passed. This test is conducted at one dilution of
effluent: the IWC. Passing the test means that there is no
observable inhibition of reproduction or significant mortality at
that instream waste concentration. Typically, the effluent must
pass the chronic test quarterly on specified months.

In the case of High Point Eastside WWTP, the instream waste
concentration was determined to be 96.11 percent. Therefore, the
chronic limit adopted into the permit of September 1, 1987, was
96 percent. As the WWTP effluent was consistently acutely toxic
to Daphnia pulex from 1985 to 1987 and failed the chronic
toxicity pass/fail test, whole effluent toxicity reduction was
necessary.

Using the EPA Toxicity Characterization Biocassay Procedure,
Burlington Research, Incorporated (BRI), attempted to determine
the chemical component responsible for the effluent toxicity.
Unfortunately, the baseline effluent sample (untreated, 100-per-
cent effluent) was not toxic relative to control water. However,
it appeared that the "toxic" fraction might have been degradable
or volatile (and, therefore, most likely organic), because the
test organisms exhibited a greater reproduction rate in the
degraded effluent samples than in the baseline samples. This
difference was not statistically significant.




In February 1988, the class of non-ionic surfactants identified
by BRI as a major contributor of toxicity was reportedly elimin-
ated. The facility was considered in noncompliance untiil the
effluent toxicity test was passed.

By mid-March 1988, High Point had banned industrial user disg-
charge of chlorinated h drocarbons, alk henols, and hthalate

esters. The city received no objection to banning of chlorinated
hydrocarbons or alkyl phenols, but received objections about
banning phthalate esters. The Department of Natural Resources
and Community Development would not object to removal of the
city's ban on phthalate esters. .

toxicity tests from September 1986 to December 1987, it has
passed the toxicity tests in both March and May of 19s8s.

Sources:

1. "City of High Point Eastside WWTP TRE Phase I
Report". 198s. Burlington Research, Incorporated.

2. Series of letters, memoranda, and reports in files
of North Carolina Department of Natural Resources
and Community Development. State Contact: Lee
Gable (919) 733-5083.




7/26/88

Town of Jefferson WWTP

NPDES # NC0021709: Jefferson WWTP (SIC Code: 4952) is located

in Ashe County, North Carolina, which receives and treats both
domestic wastewater and process effluents from three industries.
The outfall flows into Naked Creek, which has a 7010 (low flow):
2.8 cfs. The permitted flow of the outfall is 0.15 mgd, and the
resultant calculated ingtream waste concentration (IWC) = 7.65

percent. The latest permit was issued on July 1, 1987.

North Carolina has whole effluent toxicity limits specific to the
effluent flow: dilution flow relationships for each discharge.
When the effluent is not substantially diluted by the receiving
stream low flow (7Q10), chronic limits are instituted. If the
instream waste concentration, which is the effluent flow divided
by the receiving water flow (expressed as a percentage), exceeds
1 percent, or a dilution of 1:100, the Ceriodaphnia Pass/Fail
test must be passed. This test is conducted at one dilution of
effluent: the IWC. Passing the test means that there is no
observable inhibition of reproduction or significant mortality at
that instream waste concentration. Typically, the effluent must
pass the chronic test quarterly on specified months.

In the case of Jefferson WWTP, the instream waste concentration
was determined to be 7.65 percent. Since the effluent failed the
8.0-percent dilution pass/fail test written into the permit,
toxicity reduction was necessary.

Burlington Research, Incorporated (BRI) conducted a toxicity
reduction evaluation between December 1986 and January 1987.
Because the chemical composition of the WWTP effluent exhibited
wide variations in acute toxicit BRI did not attempt to
identify the toxic components of the effluent. ' Instead, the

primary goal was to determine the best treatment for reducing the